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TEST REPORT

UN38.3
NAME OF SAMPLE: Rechargeable Li-ion Battery
EEZY S A 70 FAE R T L
CLIENT: Hixon (Shenzhen) Technology Limited
B AL : BRI R R IR 2 7
CLASSIFICATION OF TEST: Commission Test
LI 5 ZAEMA

Vkan Cer %%t@%ﬁ%sting Co., Ltd.
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TEST REPORT
No.: RZUN2019-1426 Page 2 of 14 Pages

Type/Model:
RS HM%: J292
3,8V 5000mAh 19,0Wh

Name of samples: Rechargeable Li-ion Battery

P d A4 PR AT T LB 8 HL

Color: Silver Physical shape: Prismatic
FE e AR FEMIEIR: HAEIE
Commissioned by: Hixon (Shenzhen) Technology

Limited Manufacturer: Hixon (Shenzhen) Technology Limited

T YRR AT HLA T TR OV R IR A

Commissioner address: 5/F,Building C,Haikexing | Manufacturer address: 5/F,Building C,Haikexing
Returned Overseas Student Park,16 North Jinlong | Returned Overseas Student Park,16 North Jinlong

Road,Pingshan New Area Shenzhen, China Road,Pingshan New Area Shenzhen, China

ZAR ALl RITTRELR X AR e GEAL 16 SRt | AP Artuhl: PRI REULGE XA e KIEdE 16 Skt
MR C R 5 % PR AL Y C e 5%

Classification of test: Commission Test Quantity of sample: 44 cells

R ZeHEE FE AR 44 N HE

Tested according to:

ST A s Sample identification:
o N (HE . . -
WLt FERARIRT 5 cl#~ca4#

ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Means of receiving: Submitted

Receiving date: b e
y commissioner

ZFEH . -05- VAN NNV
PEAFFIR: 2019-05-09 BRI BT GRRE
Completing date: Test item: 8 items
seRH #: 2019-05-31 MHAATHH = 8 T

Test conclusion:
e 458

The Rechargeable Li-ion Batteries submitted by Hixon (Shenzhen) Technology Limited are tested
according to Section 38.3 of the Sixth revised Edition Amendment 1 of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3).
The test items are full items. The test results comply with the relevant requirements of the standard.

FH R DI T 9 R AR A BIR 2 =1 I8 A6 1) T 7 FELAE 28 1 S (K 1 (O T A BRI S B WL TD) IR RO A

y DR Er PR R

Title: Manager
TN RS 23
Approved by: Reviewed by: Tested by:

HEE Huaopreatrs ... S S Wee Gouokest.
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Description and illustration of the sample:

P it U I S :

The sample’s status is good

FE R R4
Test item Sample No. State Remark
AT H L] RE &

at first cycle, in fully charged states
A A BRI 5 A R RS
TA~T.5 after 25 cycles ending in fully charged -
cb#~c10# states

5 25 DA A R AT S8 e HUIRAS
at first cycle at 50% of the design rated
capacity

CTMH~CTSH | g5 Ao M b R 0 7 L B
A& 50%

cl1#~c5#

T6 after 25 cycles ending at 50% of the i
design rated capacity
CIOH~C20% | 45 25 A5z 4 7o i HaJE I 76 L B e
E 2 1) 50%
using undamaged
, . samples previously
- at first cycle, in fully charged states used in tests T.1 to T.5
Wt | E AL RN AR BRE | e 71 % T 64
T.7 . '

TR HIFE i

after 25 cycles ending in fully charged
c41#~c44# | states

55 25 NIT 78 HUBCRL A ) 58 4 e HUIRES
at first cycle, in fully discharged states
55— AN 78 B A Y 8 A URUIR S
T.8 after 25 cycles ending in fully discharged
c31#~c40# | states -
55 25 NIZ 78 HUBRRL A ) 58 A HUIR S

c21#~c30#

Description of the deviation from the standard, if any:
ARG FATREE Fm v T0 A 15 B

Remarks:
U

Throughout this report a comma is used as the decimal separator.

AR A L S AR N

The Rechargeable Li-ion Batteries submitted by Hixon (Shenzhen) Technology Limited are single cell
batteries. According to the standard, a single cell battery is considered a “cell” and shall be tested
according to the testing requirements for “cell”.

DRI TT R R A PR 23 W) Bgk A mT 70 A A 8 1 PR 2 B AES it . ARABARVE ISR, B B LA
CHOEY, 2RO FE IR SR R AT

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/#: 5 B8 - & FRiR

Single Cell Battery /¥ HLGHE  (J292 3,8V 5000mAh 19,0Wh)

CHAINWAY "
BE { Model ) 1292 1ICP9/60/61 201901
e Imited charge volnge) 4,35V
: (i U
3.8V 5000mAh 19.0Wh Made In
W

1, BN W RSk,
2 EHEERSE WD,
3 MRS,

gt ]
d to d: be hit orinto the lire.
balloaning please do not continue ta you.

~ 3.Please do not in high temperature environment.
b - 4 .Replacing with new battery if the battery has E - E
deformation ar overheating. [
¥ g S,Pleasounthzrhedengnaud:harger
L EM SNEESERRARRLE
A

2.1f severe

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/# & B8 A K FxiH

Cell/F2its (886061 3,8V 5000mAh)

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg

38.3.4 Procedure/Jilif > & —
Test 1: Altitude simulation/JUiRk 1: & EHEH

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hours at ambient temperature (20£5°C)/ #f HUC AT AR E N 20£5°C, KA
EJTAAKRT 11,6kpa IR AEA DT 6 AN/
Requirement/brifE 23K :

1 Cells and batteries Mass loss limit: <0,2% /F4)# | The samples c1#~c10# :
E15<0,2% No leakage, no venting, no

2 Open circuit voltage not less than 90%, The disassemblyz no rlilptufe
requirement relating to voltage is not applicable to | and no  fire/ %i 5
test cells and batteries at full discharged states. Cl#~c10#HIFE M : oW

P IR 5 6 Fh R S A S0 A P B s R R 90 | ACHRUL TR CEREEEL
% W SRANE F T 52 A0 58 LI PR AT EL LS BIH KRR
3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire BE& CHLM) MITCIRW. JofE | 1/EHE &R
R O e DL TS KR KA

Test 2: Thermal test/liR 2; Fbdy

Test cells and batteries are to be stored for/ B it 77-4i# 2% 1421 F

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)
I T/ NI — R IR 7242 °C(6h) —4012°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C(12h)
IAET R HUEFT . — IRIRFEAE Ay 7242°C (12h) —-40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i:
JE B 48t KA B T TE] A 30min

3 This procedure is to be repeated 10 times/E & 10 X fEF

4 after which all test cells and batteries are to be stored for 24 hours at ambient
38342 | temperature (20£57C VARG R )G, BHE 20£5°CHIZME T HEE 24 /N
Requirements/rifE £ 5K
1 Cells and batteries Mass loss limit: <0,2% /65 | The samples c1#~c10# :

RHIR<0,2% No leakage, no venting, no
2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ % = N

38.3.4.1

test cells and batteries at full discharged states. CAE~C1ORIIRE R . TCIR YR
FE RS0 5 T R A T B AT B B R 1 90 | TBHESR . k. TR
% WL SRANE F T 58 42 8056 L ) FRTB AT LS Lo KGR

3 No leakage, no venting, no disassembly, N0 | e data is shown in Table
rupture and no fire 1.J500E L% 1

Fedh CR) Bl o, oM. JoaR e

R I KINR R

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg

Test 3: Vibration/{li& 3: #E3h

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
AR A 22 e e R A & (G b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rzh LAIESZIER, LA 7Hz #8810
£ 200Hz, R/EEREDER] 7THZ —MER, —MEHFFZE 15 738 B #e 1L
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / XJ T~ HUSAN L Bl M\ 7HZ FF46, DL 1g, &
I ERFFAA, BERIAF] 18Hz. AR IRFFE 0.8mm (LW 1.6mm)
I HARZE RN E R I 89, UE(EIEE (K% 50HZ) o SRJGORTF 8, MIUEAE N
FZ, BEEIERINE 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X}F KRAH: M 7Hz JFiH, DL g, ROUEEINE B AR FF AN
38343 | g, EHKE 18Hz, BIFHHRIEEEE 0.8mm CAfiEs 1.6mm) FHFRkmE | P
FIHIL 2g, FIEE IR (K2 25Hz) o SAJEIREF 29, G NI AE, B RSy
fn#| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /L5 3 A — N ] 0 2502 T BLRE il A
P, SRS SN A EAREE B 7 18 EAERE 12 X, REANTTIR) 3 AN/, 3R 9/
i o

Requirements/fx k3R
1 Cells and batteries Mass loss limit: <0,2% /F:5/# | The samples c1#~c10# :
HA1<0,2% No leakage, no venting, no

2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ % 5 N

test cells and batteries at full discharged states. CI#~C10#IFE M : TCIRTR
P R EG S5 IT P S AMIG TR B RO P 6 B g 90 | B, A JomAR A
% S ERANE F T 50 42 08056 FL A L T A HL RS R ToH KIS

3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire Wt X

R (i) RO, CHES. AR, TRl

JIeH KR HIRAE

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg

Test 4: Shock/MHR 4: s

1 Test cells and batteries shall be secured to the testing machine/LAEz & 4142 &
SE AR RO R LTS it 1 4 S IS A 3 1

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / X} &/~

HLASLAEAE Y 1500, HIEIE XM B i iy, BkohRFSE 6 240, KBS % i
RN 509, FRKHFRFEEI (] 11 2R [ IE5Z P bt o

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
‘mass

gn (or Acceleration(g,)= ( j , which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( ) , Which is smaller) and pulse duration of

11 milliseconds/s &~ it LI (6 150g, (555 Gm%ﬂ¢%@%ﬁ>m¥m
mass

SEEINEE A, BkebRRsl 6 =8, KA % H K nEE 50g, (B

38.3.4.4 30000 S .
( j¢mh¢ﬁ>ﬂ%@% S ) 11 ZEEPH ARk,
mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/’i/\EE?LTcEE?L?H
O AN HAR SR B I 22 3807 A I IETT I 452 =ikl BB EIRTT A2 =
iy, SILAZ 18 .

Requirements/biiEE R .

1 Cells and batteries Mass loss limit: <0,2% /#¥ i Ji
E115<0,2%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to . m o= o
test cells and batteries at full discharged states. 2::% 1”(;)# B’];:;eé' woE N
PR BI85 T 5SS T IR0 00 7T 5 L 90 M@jgﬁ—gg

% JMCEESRANIE T 52 A Hre H et R 5 R = 1506

3 No leakage, no venting, no disassembly, no | LWl TCHF <. ToARiA.
rupture and no fire TCRERE A S TeAE KIS

*il:lﬂ (EEA{L) }A‘%/ﬁﬁﬂﬁ 963%”5—\4 %ﬁ#‘,ﬁk %ﬁ&gﬂju The data is shown in Table
BT K I G R A 1 JERE 0% 1

The samples c1#~c10# :
Acceleration=150g,

No leakage, no venting, no
disassembly, no rupture

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg

Test 5: External Short Circuit/JUliR 5 : 4R 8 &

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4°C/JjlI# B C 5 B VB RE B 2R
JERESEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4 C/H¥ il IE G /INT 0,1Q MG HIBH R BR HEAT A, AE R
HPRIR LR B 57+4°C Z Ja RFFRLEOIRAS 1 /M L .

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

TR RS B F L A ZU3E— 2B L5 6 /NI A RE TR 4 i

38.3.4.5

Requirements/FrifE R :
During the test and within six hours after test ,the The samples c1#~c10# :
cells or batteries no disassembly, no rupture
EMRE R LKL Z JG 6 AN, HAESECHAES | and no firel % 5 A
1. External temperature not exceed 170C CT#~CIO#IRE M : T A
. . . ZU I

SR IL 170°C LRHUARTH KRR

2. No disassembly, no rupture and no fire. Ir;gﬁ;g;%'; 1shown in Table
. . L
TofliR . TR E KNG R .

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg
Test 6: Impact / Crush / iR 6: #E &7/ R P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
fitth GEHT HAA/NT 18 Z KA EFETE f i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
IR IR ot FH 1) F R B R S ) RO TBE — ARG T P 1

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./#—EH&N
15,8mm FIAFANE RS il BRE S, K — BN 9,1kg PR M 61+2,5cm
P v EE Vi ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample N/A
is to be subjected to only a single impact./ £33 o AR FE, PGNP HH (1) 2R 1
AT I SRSAE A O EAR 15,8401 KT IR MMM EE . F—MlFER
Zx— kit .

Requirements/frifEE K :

1 Cells external temperature not exceed 170°C.Hiit>
B PR ) e e 3 T P52 AN i 170°C

2 No disassembly, no fire within six hours of this -

test
WIGLE NG 6 NI 2, HUS RS9 HE NG AR
EFTEAE KIR KA

38.3.4.6 Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ HcE GEHTHRATE. %5, M m/440 gib A BN T 18 Z KA EAETE fi)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / R Bt BT A R BAE NPT A 55 e, B5 6 0 BEB oK, E58
— AN BRI RZN 1,5 JEKAP . BPERRRELEAT, BEBEIHILL N =Sl
(a) The applied force reaches 13 kN + 0,78 kN. / Jifi i f¥) 7715 %] 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV/,/ 3t () HE K T B 227 100 Z AR
(c) The cell is deformed by 50% or more of its original thickness./Hith A8 /2 ik JE 4k
FEREI) 50% A . b
2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /AT B4R ke it SN M fe 0 PR — Tt 1 o 10488 173 77 RS 2 MG
S HE R Tl e o [ TR 8 DA 5 el L) Tt
Requirements/FrifE E3K :

1 Cells external temperature not exceed 170°C.Hi:t: | The samples c11#~c20#:

o o4 i 5 705 26 T LB At 170°C no disassembly and no fire/
2 No disassembly, no fire within six hours of this i 59 c11#~C20RIFF i
test Toffik. o KIS
RIGLRR 64 M2y, SRR PSR | s 0210 19 Shown In Table
WRITEHE KIS R A '

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
B FRAEE R MR Hsg

Test 7: Overcharge/filik 7: id 75 &

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/UA 2 £5illid | k37 1 B KRS 70 F LR RE i 78 L
2 The minimum voltage of the test shall be as follows/Z R /)N HL K WL T SC

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V/ {1
] FAEAF R AN 18V, AR AR

L B A2 | 50 08 B oK T8 L LR I AR B 2 22V .
> N The voltage of the test is

, 8,7V, and the current is
b) When the manufacturer’'s recommended charge 5000mA

voltage is more than 18V, the minimum voltage of | _ . NN
the test shall be 1,2 times the maximum charge MLy 8,7V, Hii

38.34.7 | voltage/ 1y SHEAE 7 AR 18V, Al | S000MA i
(K 76 M R 5 2 A TG LR FY 1,2
firo

3 Tests are to be conducted at ambient temperature
201+5°C, The duration of the test shall be 24
hours/20+5°C (I EEIR T, RIGHFEE 24 /N .

Requirements/A7 ik 23K : The samples
. , - cl#~c4# ,c41#~caa#:

No disassembly and no fire within seven days of

this test For voltage data before

RIBERERI RIS 7 K, BOCRARICA | oo 508 table 3. /s

KGR b

no disassembly, no rupture
and no fire/%w 5 N c1#~ca#,
CATH~CAA# 1) K i« T R
. EEKIEL

Test 8: Forced discharge/Jli 8: & H

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

2045°C FIFRERIR L T, A B RLIERAE 12V 1 B IR B TR s, B
PSR 2 RS AL WA AR I8 ) 46 7 R de T L

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

T8 5E B0 LTI L e IR T R B B IS N RN AR B Ok RS, B O
RIS FI BRI ] D OABUE wERR AR IR (28 .

Requirements/ i B3Rk The samples c21#~c40#:

No disassembly and no fire within seven days of El?e / g%s%sys; n::g?/ #~acr:1cé)#r%g

38.3.4.8

this test BE: TMRIE. T K

BRI MBI RRISS 7 Ry, NEMARTE | ¢

KILG KA The data is shown in Table
41805 3% 4

LTC-R-4279-UN38.3-A2
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Table1: T1~T5/ % 1. {5 1~ 5

Test 5:
Mass OC\: Tessitmll;lg:;cgg/de Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ E)éthecr)?tal
Sampl | priorto | priorto - at MR 20 H PR 3 RE R 4: Y _=hort
il B R s BIS e PR W 2: Hha R 3: "3 WR 4: ph Gircult At
PSS | RATRE | AT 5 ShBES S
(9) E(V) Mass loss(%) |Change ratio | Mass loss(%) [Change ratio | Mass loss(%) | Change ratio | Mass loss(%) | Change ratio | Temp. (C)
FRBUR(%) | BIEH(%) | BESR(%) | BIEH(%) | BESR) | BIER%) | REBK%) | BEH%) | EE(C)
cl1# 71,654 4,326 0,000 100,00 0,012 94,71 0,000 99,95 0,000 100,00 57,2
c2# 71,358 4,322 0,000 100,00 0,001 94,79 0,000 100,00 0,000 100,00 57,5
c3# 71,377 4,324 0,000 100,00 0,001 94,77 0,000 100,00 0,000 100,00 57,7
c4# 71,382 4,327 0,000 100,00 0,000 94,18 0,002 100,00 0,000 99,95 57,4
c5# 71,573 4,322 0,000 100,00 0,000 94,24 0,000 100,00 0,000 100,00 57,3
c6# 71,431 4,325 0,000 100,00 0,000 94,27 0,000 100,00 0,000 99,95 57,7
cT# 71,566 4,325 0,000 100,00 0,001 94,75 0,000 99,98 0,000 99,95 57,2
c8# 71,589 4,322 0,000 100,00 0,000 94,56 0,000 100,00 0,000 99,95 57,8
co# 71,347 4,324 0,000 100,00 0,000 94,38 0,002 100,00 0,000 99,98 57,2
c10# 71,643 4,325 0,000 100,00 0,001 94,66 0,000 99,95 0,000 100,00 57,6

LTC-R-4279-UN38.3-A2
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Table2: Crush /3 2:%% &
est Sagf:!f;“ 114 c12# c13# cl44 c15# c16# 174 c18# c194 c20#
%lésgﬁ %%X ﬁggé)}go(t\tlait/ 3,840 .44 3.847 3841 3,843 3,846 3,852 3,844 3,842 3,848
. 0 A D
, 27,5 27,2 27,7 27,5 27.8
Te{?pﬁ ((E)) 27,4 277 275 273 27,8 ! ! ! ! ’
(ITIL /X
Table3: Overcharge Test of batteries/ % 3 Hiibid 78156
oISféhZ}g Sa;r:ultle;o. c1# ot c3# ca#t cal# ca2it ca3t caat
e MR 7: i ;
ﬁ*%ﬁ% O?ﬁgg’git\ft M 4003 4,095 4,096 4,070 4,325 4,328 4,323 4,322
VA D
Table 4: Forced discharge / % 4. 5& i
Sag‘;’!f;o' c21# c20 c23# o4t c25¢# o6 coT# 28t oot Cc30#
Test 8: "
Forced ?%ﬁ?%g (t\‘j)st 3,329 3,355 3,357 3,327 3,325 3,334 3,358 3,352 3,327 3,323
discharge / g = HJI N -
Wi 8: 38 agp.jem ©: c31# c324 c33# c34# c35# c36# caT# c38# c39# cA0#
Falhis 2N T
OCYV prior to test /
A 3,324 3,328 3,357 3,348 3,342 3,352 3,357 3,325 3,345 3,335

LTC-R-4279-UN38.3-A2
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= I
Important

Lo i oA I 57 B & o 2K
The test report is invalid without the official stamp of CVC.

2. RAKRRAEEPBHFEE, AEHHE AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikEH LAEN . BN LRI A4 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BAREIRBTICR .

The test report is invalid if altered,

5. XTRMAR A A A NI EIR S 22 H A R A A e il A SR H
Objections to the test report must be submitted to CVC within 15
days,

6. AR O E AR DT
The test report is valid for the tested samples only.

7. HEAPRINATEH E”, PR @, “FRRONET,
“NIAFTR G
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.
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Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

H, 15(Tel): 020 32293888

f&  FE(FAX): 020 32293889

M B 2 i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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